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PATIENT TAKING ORAL ANTI-EPILECTICS FOR SEIZURES OR SEIZURE PROPHYLAXIS BECOMES
UNABLE TO SWALLOW

Is patient having a seizure?

Yes o

Keep patient safe. Consider reversible causes e.g. hypoglysaemia, Consider
checking blood glucase

« I seizure does not resolve within s minutes of onset, give midazolam Sme-
10mg SC or buccally. Buccal Midazolam i.e. 10mg/2mls give 2mls as
emergency medication

Repeat dose once after 10 minutes if seizure activity persists.
If seizures resolve, commence midazolam 20mg-30mg CSCl over 24 hours via @

Isyringe Pump

If seizures do not resolve- seek advice from Specialist Palliative Care

Yes Was the patient taking oral levetiracetam?

Commence levetiracetam CSClvia a Syringe Pump over 24 hours No
Conversion of oral to SC levetiracetam is 1:1
(*see note below if levetiracetam injection i not available)

Has the patient had 3 seizure in the
Yes month or are they on another anti-
l eplleptic?

‘Commence midazolam 20mg-30m CSC via Syringe Pump over 24 No

1

Prescribe midazolam SC Smg-10mg when required for seizures 2-

4 hourly

KEYMESSAGES-SEIZURES
SEEK SPECIALIST ADVICE regarding titration of medication i CSC i seizures are not controlled on the initial
dose.

*Iflevetiracetam injection s not available, midazolam maybe used as an altenative i the patient is thought
tobe dying imminently or whilst awaiting supplies.

NOTE: Some anti-epileptics have a long half-life and may continue to be effective for 2-3 days after the last
oral dose.
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Priorities for Caring for the Dying Person; Duties & Responsibilities of Health & Care Staff (2014)
	RECOGNISE
	The possibility that the person is dying is recognised and communicated clearly, decisions made and actions taken in accordance with the person’s needs and wishes, and these are regularly reviewed and decisions revised accordingly.
Always consider reversible causes for decline e.g. infection, dehydration, hypercalcaemia, etc. 

	COMMUNICATE
	Sensitive communication takes place between staff and the dying person, and those identified as important to them.

	INVOLVE
	The dying person, and those identified as important to them, are involved in decisions about treatment and care to the extent that the dying person wants.

	SUPPORT
	The needs of families and others identified as important to the dying person are actively explored, respected and met as far as possible.

	PLAN & DO
	An individual plan of care, which includes food and drink, symptom control and psychological, social and spiritual support, is agreed, coordinated and delivered with compassion.



Additional Pages

Please refer to www.cheshire-epaige.nhs.uk and click on ‘Recognition and last days of life’ on the homepage to access: 
•
Information and guidance notes for professionals / public.

•
Continuation sheets for documentation.
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MULTIDISCIPLINARY TEAM INITIAL ASSESSMENT
           Please select the appropriate response to agree you are happy with the use of the                                                                  
         document -           Yes    (    No    (

Always consider reversible causes e.g. infection, dehydration, hypercalcaemia.
Please document below the reason you feel this patient is dying, including consideration of potentially reversible causes. 
…………………………………………………………………………………………………………………..

…………………………………………………………………………………………………………………..
…………………………………………………………………………………………………………………..
…………………………………………………………………………………………………………………..
	NURSE VERIFICATION OF EXPECTED DEATH

	This patient is suitable for nurse verification of expected death, if a suitably qualified nurse trained in ‘Nurse Verification of Expected Death’ is available   Yes    (    No    ( Please refer to                      nurse verification of expected death policy
Clinician……..………………………………………………….……….,.

Signature…………………………………………………………….……

Date………………………………………………………………………..




What has been explained to the patient about the current situation? 
Has the patient understood they are dying?                                                    Yes   (    No    (  N/A  (
Have you discussed their plan of care?                                                           Yes   (    No    (   N/A  (
Please document the discussion with the patient below .………………….…………………………………………………………………………………………..
………………………………………………………………………………………………………………. 
……………………………………………………………………………………………………………….

……………………………………………………………………………………………………………….

……………………………………………………………………………………………………………….

………………………………………………………………………………………………………………..

………………………………………………………………………………………………………………..

What has been explained to those close to the dying person (i.e. family members or close friends)? State the name and relationship of the person spoken to. Use clear language, including the word ‘dying’. 
…………………………………………………………………………………………………………………..
…………………………………………………………………………………………………………………..
…………………………………………………………………………………………………………………..

…………………………………………………………………………………………………………………..

…………………………………………………………………………………………………………………..

Preferred place of death (PPD)
Hospital (       Hospice  (                 Home  (               Care Home  (               Other (
Please document who the discussion was with……………………………………………………….

………………………………………………………………………………………………………………

………………………………………………………………………………………………………………
………………………………………………………………………………………………………………

………………………………………………………………………………………………………………

………………………………………………………………………………………………………………

………………………………………………………………………………………………………………

………………………………………………………………………………………………………………

………………………………………………………………………………………………………………

………………………………………………………………………………………………………………
If the person is not in their PPD, is it appropriate to consider transfer at this time?

Yes  (  If yes, please refer to the ‘Discharge Guidance for Patients in the Last Days of Life’ 
No   ( (Please state reason)……………………………………………………………………………………
………………………………………………………………………………………………………………………..


Advance Care Planning
	Document in Use
	Action

	Do Not Attempt Cardio Pulmonary Resuscitation (DNACPR) Form
	( Original copy in patient notes 

	Advance Care plan/ Preferred Priorities of Care Document
	( Original copy seen  ( N/A
( Copy of document in patient notes

	Advance Decision to Refuse Treatment (ADRT)
	( Original copy seen  ( N/A
( Copy of document in patient notes
( Email copy to legal services 

(ecn-tr.LegalServices@nhs.net)

	Power of Attorney (POA)
	Has the patient got a health and welfare Lasting Power of Attorney?                Yes    (     No    ( 

Please email copy of original LPA to legal services team (ecn-tr.LegalServices@nhs.net)

	‘This is Me’ document (Dementia Patients)
	( Original copy seen  ( N/A

	Other (please state: e.g. Electronic Palliative Care System (EPaCCs) on EMIS)

	( Original copy seen  
( Copy of document in patient notes


Has the patient / family expressed a wish for organ/tissue donation or to donate their body for medical research?       Yes    (    No    (    Please note any contact numbers: ………………….…
· Organ donation can be considered if the decision to withdraw life-supporting treatment on a ventilated patient has been made. 

· Consider eligibility for tissue donation. Seek advice from the contacts below:

Specialist Nurse Organ Donation 24 hour pager number: 0300 020 3040
Tissue Donation National Referral Centre 24 hour pager number: 0800 432 0559

Routine observations

Routine observations are usually discontinued in the dying phase, as maintaining the patient’s comfort is the main goal. Please consider whether ongoing observations are indicated. 

	Observation
	Discontinue (√)
	Comment

	Vital Signs
	
	

	Blood Tests
	
	

	Blood sugar monitoring
	
	

	Other:


	
	


Medication

Please review regular medications and consider whether it is appropriate that these are continued. Include symptom management decisions with patient and family e.g. use of syringe pump and anticipatory medicines.  Document what discussions have been had with either patient and or loved ones. Please note it may be appropriate for some transdermal patches for symptom control e.g. opioid patches or Parkinsons disease to continue in the dying phase
…………………………………………………………………………………………………………………..

…………………………………………………………………………………………………………………..
…………………………………………………………………………………………………………………  
Respiratory Support: Is the patient receiving any respiratory support? (E.g. oxygen therapy, NIV, CPAP, invasive ventilation).               Yes    (    No    (
If yes, please document plan for whether ongoing respiratory support is appropriate.

…………………………………………………………………………………………………………………..

…………………………………………………………………………………………………………………..


Comfort: 

Please comment on the presence/absence of the five common symptoms in dying patients 
	Symptom
	Present (Y/N)
	Action
	Anticipatory medication prescribed (√) (Ensure indication/ route/ frequency are specified on drug chart)

	Pain (Please read pain algorithms if patient is on regular opioids including MR opioids and patches)
	
	
	

	Agitation
	
	
	

	Breathlessness
	
	
	

	Nausea and Vomiting
	
	
	

	Excessive respiratory secretions
	
	
	

	Other
	
	
	


Nutrition / Hydration (For advice see NICE Guideline NG31 Care of dying adults in the last days of life)
The patient must be supported to eat and drink for as long as this is possible and desired. 

Patient’s current hydration status -    Dry (       Hydrated (       Overloaded (  
………………...……………………………..……………………………………………………..…………………….. 

Is the patient able to eat / drink?       Yes (            No (                 NBM (  please document rationale   
………………………………………………………………….………………………………………………………….
Is this patient receiving any form of artificial nutrition or hydration currently?
None (        Subcutaneous (        Intravenous (               PEG (        NG ( 
………………………………………………………………………………………………………………………………
If so, is it appropriate for this to be continued?     Yes (                  No (  
Please document discussions had with patient and/or relatives.

……………………………………………………………………………………………………………………………..


	GUIDANCE FOR PRESCRIBING SUB-CUTANEOUS ANTICIPATORY MEDICATIONS 

	FOR PATIENTS WITH RENAL FAILURE REDUCED DOSES MARKED †
DISCUSS WITH PHARMACIST OR SPECIALIST PALLIATIVE CARE IF SEVERE LIVER IMPAIRMENT

	Drug

(ampoule size)
	Indication
Notes
	“When required” subcutaneous (SC) dose 
	24hr dose in SC Syringe Pump 
	TOTAL max 24hr dose 

	Nausea & Vomiting (Determine the cause of the nausea to guide prescribing choice)

	Levomepromazine (25mg/1ml) 1st line if unknown cause
	Broad spectrum anti-emetic.
Sedative. Caution in Parkinson’s disease/Lewy body dementia and epilepsy.
Also used for terminal agitation. 
	6.25mg to 12.5mg 4hrly

2.5-5mg if CrCl<10ml/min i.e. reduce dose in renal impairment
	6.25-25mg 

	25mg


	Cyclizine (50mg/1ml)

	Visceral distortion/ distension, vertigo, cerebral irritation, airways irritation.  

Caution in severe CCF.
	50mg 4hrly

Max 
3 times a day


	100-150mg
Dilute with water for injection
	150mg



	Haloperidol (5mg/1ml)
	Biochemical disturbance (drug, metabolic, toxic).  Risk of extrapyramidal side effects (avoid in Parkinson’s), caution in epilepsy
	0.5-1.5mg 4hrly

0.5mg if elderly/ 

CrCl<10ml/min†
	1.5-5mg
	5mg


	Metoclopramide

(10mg/1ml)
	Gastric stasis, reflux, “squashed stomach", ascites.
Avoid in GI obstruction/perforation/ haemorrhage. Risk of extrapyramidal side effects (avoid in Parkinson’s, caution in age<20).
	10mg 6hrly

Max 
3 times a day
	30mg

	60mg

	Terminal Agitation (NB – identify and treat reversible causes)

	Midazolam

(10mg/2ml)

1st line choice
	Sedative/anxiolytic.

Also anticonvulsant; for myoclonus; muscle relaxant.
	2.5-5mg 2-4hrly


	10mg † May need lower in renal failure
	60mg


	
	5-10mg IM may be used for major bleed/ catastrophic event – write separately on prescription chart if required. 

	Levomepromazine (25mgs/1ml)
	Antipsychotic - agitated delirium.
Seek specialist palliative care advice if using for agitation. Also used as an anti-emetic.
	12.5-25mg 4hrly

† 2.5-5mg if CrCl<10ml/min
	25mg † May need lower in renal failure
	200mg


	Moist Noisy Breathing/Excessive Respiratory Secretions

	Glycopyrronium

200microgram/1ml
	Reduces saliva secretion and volume of bronchial secretions.
Also used in bowel colic. Caution in CCF/IHD, tachycardia (infusion via CSCI preferable to bolus doses)
	200mcg 2-4hrly


	600mcg
	1200mcg

	Pain and/or Dyspnoea: Doses for opioid naïve. If currently on opioid see pain algorithms

	Morphine (10mg/ml, 30mg/ml) 1st line choice
	Strong opioid.
*Due to volume if bolus >60mg or >360mg in a syringe pump, switch to diamorphine. May accumulate in renal/liver impairment.
	2.5mg-5mg 

2-4hourly
	10mg
	Titrate as needed

	
	
	† eGFR 30-50ml/min: 75% dose or consider oxycodone 
eGFR <30ml/mi: oxycodone preferred, seek specialist advice
	

	Oxycodone (10mg/ml, 50mg/ml)
	Strong opioid. Use if morphine allergy or eGFR<30ml/min.
	2.5mg 2-4hourly
	5-10mg
	Titrate
 


Opioid Conversion Charts 
(note: - rounded to convenient doses) 
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*CSCI = Continuous Subcutaneous Infusion 
Please note – Alfentanil is for specialist use only, please discuss use with SPCT
Anything over 360mg oral morphine or equivalent over 24 hours requires specialist advice.  

Alfentanil – For Specialist Advice Only
. This table does not indicate incremental steps. Increases should not exceed 30 – 50% in a 24 hour period as indicated by when required doses given. 
Conversion factors
From oral morphine to SC morphine – divide by 2

From oral morphine to SC diamorphine – divide by 3

From oral morphine to oral oxycodone – divide by 2

From oral oxycodone to SC oxycodone – divide by 1.5

From oral tramadol/codeine/dihydrocodeine to oral morphine – divide by 10
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Anything over 360mg oral morphine or equivalent over 24 hours requires specialist advice.
This advice is for converting patients on stable oral opioid doses to the transdermal route.
For patients who are unstable/new to opioids, different conversion ratios may be more appropriate.

Please seek specialist advice.

Conversion factors and charts from Greater Manchester Strategic Clinical Network Palliative Care Plan and Symptom Control Guidelines – Last revised November 2019 – 5th edition, Clinical Practice Summary for Palliative Care Symptoms – North West Coast Strategic Clinical Network – 2017 and Palliative Care Formulary – Edition 7.

Please note: - these are guidelines only and other publications may vary. There is debate around exact conversion ratios and expert clinical advice is readily available to clinicians to consult if required in individual circumstances.  When making conversations always use caution in considering dose choices between opioids.
Daily Medical Review 
Please include these key areas within your review documentation:

	1
	Is it still appropriate to use this individualised care plan?

	2
	Review and assess for the five common symptoms.

	3
	Are any adjustments to the patient’s symptom control medication required? Please look at PRN use over the last 24 hours.

	4
	Review the patient’s nutrition/hydration status.

	5
	Ensure communication with family and ward staff with regards to any changes in plan of care.

	6
	Is Specialist Palliative Care review required? i.e. complexity to physical and physiological needs.
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Daily Medical Review 
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Daily Medical Review 
Please include these key areas within your review documentation:

	1
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	4
	Review the patient’s nutrition/hydration status.
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Daily Medical Review 
Please include these key areas within your review documentation:

	1
	Is it still appropriate to use this individualised care plan?

	2
	Review and assess for the five common symptoms.

	3
	Are any adjustments to the patient’s symptom control medication required? Please look at PRN use over the last 24 hours.

	4
	Review the patient’s nutrition/hydration status.

	5
	Ensure communication with family and ward staff with regards to any changes in plan of care.

	6
	Is Specialist Palliative Care review required? i.e. complexity to physical and physiological needs.


	Date
	Key Area No
	Documentation
	Signature

	
	
	
	

	
	
	
	

	
	
	
	

	
	
	
	

	
	
	
	

	
	
	
	

	
	
	
	

	
	
	
	

	
	
	
	

	
	
	
	

	
	
	
	

	
	
	
	

	
	
	
	

	
	
	
	

	
	
	
	

	
	
	
	

	
	
	
	

	
	
	
	

	
	
	
	

	
	
	
	

	
	
	
	

	
	
	
	

	
	
	
	

	
	
	
	



Please ensure that contact details of relatives/ next of kin are correct in admissions documentation.
Are any communication aids required for the patient e.g. hearing aids/flashcards? 

Yes (            No (                 

What does the patient feel is important to them at this time e.g.  - environment, finance, personal items, specific people, family pets?   If patient is unable to communicate, please discuss with those important to them.  Document below
 …………………………………………………………………………………………………………………
…………………………………………………………………………………………………………………..

…………………………………………………………………………………………………………………..
…………………………………………………………………………………………………………………..

…………………………………………………………………………………………………………………..

Does the patient have any specific religious, spiritual or cultural needs, including the care after death?                                      Yes    (    No    (
Would they welcome a visit from a member of the chaplaincy team?           Yes    (    No    (
If yes, please indicate the religion of choice and describe below any specific requirements.  (Contact the chaplaincy team through switchboard)
…………………………………………………………………………………………………………………..

…………………………………………………………………………………………………………………..

…………………………………………………………………………………………………………………..

Information Leaflets 

All relevant information is contained within the grab packs.
Is there anything specific that can be done to support those close to the patient at this time?   Ensure the EOL information Grab Pack is given to patient or next of kin.  (For further information please contact the nurse in charge.)
Please tick to confirm End of Life Grab Pack given
 Grab pack   ( 
Please consider the purple bow resources and how they can create memories for loved ones
Purple Bow Resources used    ( What has been offered/ discussed.
……….…………………………………………………………………………………………………………
…………………………………………………………………………………………………………………..
Please consider how the patient’s family will be accommodated and document below:
…………………………………………………………………………………………………………………..

…………………………………………………………………………………………………………………..
…………………………………………………………………………………………………………………..

…………………………………………………………………………………………………………………..

…………………………………………………………………………………………………………………..

…………………………………………………………………………………………………………………..
…………………………………………………………………………………………………………………..

…………………………………………………………………………………………………………………..

Additional Care Plans 
Existing Care Plans are valid if still appropriate to needs, there is no need to duplicate. Please ensure that Care Plans are in use and regularly used and remain appropriate. 
Care Plans that are in place for this patient:
	Delirium Bundle
	Yes    (
	No    (

	Discharge to Assess
	Yes    (
	No    (

	Enhanced Care
	Yes    (
	No    (

	Post Falls Care
	Yes    (
	No    (

	Weekly Falls Risk Assessment
	Yes    (
	No    (

	Mouthcare
	Yes    (
	No    (

	Mobility
	Yes    (
	No    (

	Pressure Ulcer Prevention
	Yes    (
	No    (

	Wound Care
	Yes    (
	No    (

	Elimination
	Yes    (
	No    (

	Nutrition
	Yes    (
	No    (

	Hydration
	Yes    (  
	No    (

	Catheter
	Yes    (
	No    (


Please assess daily unless changes occur
Care Plan 1:  Assessment of and Care Plan for Symptoms
Some of the common symptoms that may be present
	· Pain
	· Noisy Breathing
	· Constipation and urinary retention
	· Breathlessness

	· Nausea/vomiting
	· Agitation
	· Alcohol and/or tobacco withdrawal
	· Confusion
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Verification of Expected Death
	Verification of death  

	NB: BEFORE PROCEEDING ENSURE THERE ARE NO CAUSES FOR CONCERN REGARDING THE CIRCUMSTANCES OF DEATH (follow local policy for procedures if concerns are raised)

Date of death   ................................................................           Time of death     .....................................................................
Persons present at time of death & relationship to the deceased.....................................................................................

.........................................................................................................................................................................................................

Notes/Comments   ......................................................................................................................................................................
If not present, has the individual’s relative or significant other been informed?
Name of relative informed: ………………………………………………… Yes [image: image3.emf] 

 

  No [image: image4.emf] 

 

  No relative/carer [image: image5.emf] 

 

  

Name of Health Care professional informing relative   ........................ ................  Signature   ……....................................

Role   ................................................................................      Date/ Time      ..................................................................

If a Doctor has agreed to Nurse Verification of expected death (see page 6) and a trained nurse is verifying death, this section needs to be completed by the nurse.
The overall duration of the assessment of cardiac and respiratory function must be at least 5 minutes. Any spontaneous return of cardiac or respiratory activity should prompt another 5 minutes of checks. 
Vital signs checked:

· Carotid pulse absent on palpation
Yes [image: image6.emf] 

 

  No [image: image7.emf] 

 


· Heart sounds absent on auscultation 
Yes [image: image8.emf] 

 

  No [image: image9.emf] 

 


· Respirations absent for one minute

Yes [image: image10.emf] 

 

  No [image: image11.emf] 

 


AFTER 5 minutes of the continued absence of heart and breath sounds, the following checks should be made:

· Absence of pupillary response to light and corneal reflexes, fixed pupils
Yes [image: image12.emf] 

 

  No [image: image13.emf] 

 


· No motor response to painful stimuli (trapezius muscle squeeze)
Yes [image: image14.emf] 

 

  No [image: image15.emf] 

 


Name of professional verifying death  ……………………………..

Signature  ……………………….…
Role  ……………………………………………………………………….

Date/Time of verifying ……………...

Care after death notes: Please refer to Care after death policy and complete `purple form’. Has patient property been returned to loved ones and documented accordingly.
Date

Name (print), signature & role
‘Help and care in your Loss’ wallet given to relatives:  Yes [image: image16.emf] 

 

  No [image: image17.emf] 

 

   
If not given, state reason why…………………………………………………………………………………………………………..

Names of those who gave the last offices …………………………………………………………………………..
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(Insovt it patiens unable o take oral medicaton)
PATIENT NOT ALREADY ON REGULAR STRONG OPIOIDS BECOMES UNABLE TO SWALLOW

(220 regular morphine, oxycadene o fentanyi)

PAIN
(Insavt it patients unable o takeoral medication)
PATIENT TAKING REGULAR ORAL MORPHINE BECOMES UNABLE TO SWALLOW.

1#the patients known o be ntoerant to morphine or morphina not efective, SEEK SPECIALIST ADVICE

7% pasint i tking ORAL OXYCODONE follow Pan Algarith for PATIENT TAKING REGULAR ORAL
(OKYCODONE BECOMES UNABLE TO SWALLOW? when commencing 2 continuous sbeutanous nfusion

Tsthe patentin pain?

ver ]
When required SC osphine r-emptive Presciing

Prescribe morghine.
25.5mg 5C 24 hourly when
requiren case pain occus.

+ Give morphine 2.55mg SC 24 hourly when sequied

+ 112 0r more when required dosesare raquiras n 24
Pours and morphins s effective review and consider
starting marphine vi CSCL

Ispain contralledon currantdose?

Yer o

Continuous SC Morphine

Starta Continuous Subcutaneous Infusion (CSC) via 3 syrnge pump over 24 bouss

+ " Calculte staring dose based on when required Goses needed Inthe previous 24 hours- 3 autious
Starting dose is aéhised to GIRISR sk of opoid toricty.

+ Usualsarting dose 10mg over 24 hours consider  lower staring dose .. Smg over 24 hours, i fail
orranslimgirmen) - ek spaciaist dviceif you think higher doses maybe needed,

+ Calclate and prescrive the when requird dose a5 16 of the total 2 hou dose of SC morphine and
prescrve this dose 2-4 hourly SC hen required (see ey messages below]

Commence CSCl via 2 Syinge Pump.

+ Convert the 245w dose of ors!
morphine tothe SCequivalent (ee key
messages beow)

+ Consider increasng total 24 houe dose of
SCmorphine by 30.50%.

+ Givethe incressed toal 24 hou dose of
SCmorphine vi syringe pump over 24
hours.

* Calclate and prescribe the when required
dose(see key messages below]

Commence CSCivia  Syrings Pump.

+ Convert the 2 houe dose oforsl.
morphine o the SC squivalent (see ey
messages beiou].

+ Calulate and prescribe the when required
dose (see oy messages below)

Review Pain at Each Vist

+ Is morphine effectve?
+ ifthe patient neaded more than 2 when required dosesnthe previous 24 hours consder fthe 24

b CSCI dose nesc incressin.

+ Recalculate CSCl dose by adding when requred doses nesded in the pravious 24 hours t amourtin
€501 {0 not incese CSCldose by more than 50%)

+ it pationt nesds more than 3 when requird doses in 24 hours o morphine s not ffeciveseek
specialist advice

Review Pan at Each Vist

+ s morphine effectve?

+ ifthe patient neadad more than 2 when required dosesinthe previous 24 hours consider 1 the 24
Bowr CSCI dose nescsincressing

+ Recalclata CSCldose by adding whe requred doses nesded in the pravious 24 hours to amourtin
€501{D0 not incesse CSCldose by more than 50%)

+ ifpatientneds 3 or mor whe required doses n 24 hours or morphine s noteffective seek
specialist advice.

KEY MESSAGES PAIN
= Consider and sliminate reversibie causes fo pan (constpaton, rinary rtention, siitua and
peychologicalcauses.

Would 2 pain chart be of banefi?

Refer o the opioid conversion chars fo further informaton.

When calcuating CSClincrease based on when requied use, axcude doses used fo ncident pin.
For guidance on renal impairment please discuss with pharmacis o specilist palatve care

KEY MIESSAGES. PRESCRIBING SUBCUTANEOUS MORPHINE.

 Tocalculate the dose of SCmorphine, divide totaldose oforal morphine by 2.

 Calculte snd preserbe the when repired dose of morghin 3% /5% ofthe tota 24 hour dose of SC
morphine and prescrbe thisdose 2-4 outy SCwhen required

 Ifsymptoms re controlla start CSCI 2- hours beforsthe next o ofragular ol opicid & du; f
ymptoms re nat controled,tart CSClimmedhate.

= For guidance onrenal impairment please discuss with pharmacis o specialit pallatve care
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(Insavtat it2 ptients unable o take ral medicaton)
PATIENT TAKING REGULAR ORAL OXYCODONE BECOMES UNABLE TO SWALLOW

PAIN

(In ot ita patients unable o take oral medicaton)
PATIENT USING FENTANYL OR BUPRENORPHINE PATCHES BECOMES UNABLE TO SWALLOW.

< padien s tHing ORAL MORBHINIE follow Pain Algorthm for PATIENT TAKING REGULAR OFAL
MORPHINE BECOMES UNABLE TO SWALLOW wehen commencing 2 continuaus subcutangous nfusion

IMPORTANT DO NOT REMOVE CURRENT FENTANYL OR BUPRENORPHINE PATCHES.
‘CONTINUE PRESCRIPTION, CHANGING PATCHES AS PRESCRISED.

Ispain controlledon currentdose?

Ve o

‘Commence CSClvia  Syringe Pump, ‘Commence CSClvia 2 Syinga Pump.

+ Convert the 2w cose oforal + Convert the 2w dose ofor
xjcadons to he SC equivalent see ey oxycodone to the SCequivalen (e key
messages below] messages below]

+ Calcuiate and prescriba the when required + Consder ncreasing toal 24 hou dose of
dose see ey messages below) SCoxyeodane by 30-50%,

+ Givethe incressed tota 28 50w dose of
SC oxycodone via syringe pump over 24
hours,

+ Calclate and prescribe the when required
dose (e key messages below)

Pre-emptive Prescribing

+ Calculate and prescribe SC opicd fo pan 2.4 hourly when required n case pin aczurs

+ I patient s been taking2n or ogioid fo breskinrough gain, the same drug should b prescrbed ST

+ Calculate dose o consul conversion chart 253 guide to determine the when requred dose of SC
opioid thati ralevant forthe strngth f et

¥ pain ot controlled or f necding more than 2 when required doses over 24 hours, consider 3 syringe
pump in adeition to the patch- Seek SpecilstPalative Care advce.

For guidance on renalimpairment plase discuss with pharmacist or specilist palative care

When celculsting the when requied dose,incuds the squialent opord dose of he patch —see warked
example®

Review Pain 2t Exch Visit

+ Isoxycodone effectve?

+Ifthe patent nseded more than 2 whe required dosesnthe revious 24 hours consider fthe 24
b CSCIdose nescs incressing

+ Recalcuate CSCI dose by adding when requied doses nesded i the previous 24 hoursto amountin
C501{Do not increase CSCl dos by more than 50%)

+ Ifpationt neads 3 or mora when required doses in 24 hours or xycodone is not ffective seek
specialis advice.

WORKED EXAMPLE
Patient with a fencanyl 25mg/fc patch i scu- equivalent t0 30mg of SC morphin 24 hrs. Patint also
prescribed 10mg morphine orally whe required and has 3 dosesinthe past 4hrs. 0mg of oral morphine
is equivalent to 15mg SC morphine24hs.

Dot stop fentany| patch and continue to respply at the same dose. To account for when required doses,
prescribe 3 syringe pump with 15mg of morphine SC over 24 hours(the tora when required doses
recived) in addton tothe patch.

To calculats the NEW when required dose, add the equialent amount of SC morphine i the patch and the
mount witin thesyinge pump together to give 2 tota o 45mg SC morphine. Dvid this tota amount by
510 gve 7.5me SCmorphine a5 the when requred dose.

KEY MESSAGES- PRESCRIBING SUBCUTANEOUS OXYCODONE

 Tocalculte the dose ofSC oxycodone, diide total dose of oal axycodone by 1.5

+ Calculate snd prescribe the when required dose of oxycocons 3 /5% of the tal 24 hou dosa of
SCxycodone and prescive this dose 2-4 hourly SC when required

I symptoms arecontrole stat CSCI 2- hours befora the next dose ofregulr orlopioid s dus f
Symptoms are not controlled, tar C5Cl immediataly

= For guidance on renalimpairment please discuss with pharmacstor specialit alfiative care
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and continus with the sgaritnm

I nausea and vomitng sl 2 problem at maximum dose sesk specialist adse
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Prescribe 10mg midszolam via 24 hou SC
syringe pump.

Siso give a STAT dose for the patient

i symptoms persist
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* Note: Be auare of the sk of paradaxica giation with midazolam. Tis s more common st
Pigher doses Seek spacialit athica

+_For guidance on renalimpairment please discuss with pharmacist o specials pllstive care





 SHAPE  \* MERGEFORMAT 



 Care Plan for Last Days of Life





(A hospital label may be placed here where applicable)


Patient name ___________________________             NHS No____________________________


Date of Birth____________________________             Ward/Place of Care___________________


Consultant_____________________________               


Next of Kin contact name and phone number                  ___________________________________


Do relatives wish to be contacted at any time day/night?    Yes    (    No    (








A lead clinician (ST3 or above) must be involved in the decision-making and implementation of this document to support care.








Review Date:   December 2025


Ref: CPY1657


ECT Hospital Version 1.15 Sept 2024








Where to get further advice and support


In hours advice


(Monday-Friday 9am-5pm)�
Out of Hours Advice �
�
Macmillan Specialist Palliative Care Team


Tel: 01625 663177      Bleep 1004





Hospital Palliative Care CNS


07976 519095





Macmillan Lung Cancer Team


Tel:  01625 661997     Bleep 9602





Pharmacist


Tel: 01625 663836


�



East Cheshire Hospice advice line


(24 hour advice available)


Tel: 01625 666999








Out of Hours Pharmacist (On-call)


Contact via switchboard�
�
Cheshire EPAIGE:  � HYPERLINK "http://www.cheshire-epaige.nhs.uk" �www.cheshire-epaige.nhs.uk�


Author: Chris Symes, End of Life Facilitator,


              East Cheshire NHS Trust














This patient’s care is being supported by a Care Plan for Last days of Life.


Please use care plan stickers in medical and nursing notes to ensure all future documentation is completed within this Care Plan





If patient is for discharge home please see the Discharge Guidance for patients in the last days of life.   Please ensure communication regarding this care plan takes place with the receiving professional team (e.g. GP/ District nurse/ hospice) as it is best practice for care to be supported in the community by the ‘EMIS template `Last Days of Life’





Patient Demographics 


Patient Name:


D.O.B.:


NHS Number:





MEDICAL DOCUMENTATION





Priority 1: RECOGNISE





Please discuss with the patient and/or those close to them that recording care within this document is recognised as best practice within East Cheshire when caring for dying patients. If they do not wish care to be recorded in this way, please continue to document care within the usual clinical record. 


Please record the name(s) of the person(s) you have discussed the use of the document with here:


……………………………………………………………………………………………………..





Date of Initial Assessment………………………       Time (24hr clock)………….                                                    


Clinician initiating Care Plan for Last Days of Life 


Name of Doctor……………………………….         Role ……………………………....                  


Signature ………………………………………





Authorising Lead Clinician (ST3 or above) – Please review patient and endorse care plan within 24 hours of commencement


Name of Doctor……………………………….         Role ……………………………....                  


Signature ………………………………………





Details of other healthcare professionals involved in the initial assessment where a decision has been made to commence the Care Plan for Last Days of Life.


Name……………………………    Signature………………….   Role.…………………...


Name……………………………    Signature………………….   Role..…………………..


Name……………………………    Signature………………….   Role…………………….


Name……………………………    Signature………………….   Role…………………….





                                   





Patient Demographics 


Patient Name:


D.O.B.:


NHS Number:





Patient Demographics 


Patient Name:


D.O.B.:


NHS Number:





Priority 2: COMMUNICATE











Do you feel that the patient has mental capacity for decision-making around end-of-life care planning?                                                                                                            Yes    (    No     (


Please follow the Trust Mental Capacity Act Policy for guidance on capacity assessment


Has MCA best interest meeting conversation happened?                                   Yes    (     No    ( 





Is there a DoLS Authorisation/ Liberty Protection Safeguards currently in place for this patient? 


                                                                                                                              Yes    (    No    (








Care Planning.








Patient Demographics 


Patient Name:


D.O.B.:


NHS Number:





Priority 3: INVOLVE





Does the patient have a permanent pacemaker (PPM) or Implantable Cardioverter Defibrillator (ICD) in situ?  Yes    (    No    (   (state which device)…………………………………………………


If ICD in situ, has this been deactivated?                                Yes    (    No    (


If no, please seek urgent advice: 


Monday-Friday (09:00-17:00) - Cardio-respiratory department Ext: 1711 


Out of Hours – Follow policy on deactivation of ICD’s on Connect site. The magnets for out of hours deactivation of ICD’s can be found on the resuscitation trolleys on the wards.





Patient Demographics 


Patient Name:


D.O.B.:


NHS Number:





Priority 4: SUPPORT 


Priority 5: PLAN & DO








Patient Demographics 


Patient Name:


D.O.B.:


NHS Number:





PLEASE ENSURE THAT ANTICIPATORY MEDICATIONS ARE PRESCRIBED FOR 


ALL 5 OF THE MOST COMMONLY EXPERIENCED SYMPTOMS 





Refer to Pages 13-14 or to algorithms Pages 31-35 for more guidance








Patient Demographics 


Patient Name:


D.O.B.:


NHS Number:





Buccal Midazolam (10mg/2mls) - this can be used in emergency management of seizures if available (see management of seizures algorithm) - give 2mls as needed. 











Patient Demographics 


Patient Name:


D.O.B.:


NHS Number:





�





Patient Demographics 


Patient Name:


D.O.B.:


NHS Number:





Patient Demographics 


Patient Name:


D.O.B.:


NHS Number:





Patient Demographics 


Patient Name:


D.O.B.:


NHS Number:





Patient Demographics 


Patient Name:


D.O.B.:


NHS Number:





NURSING DOCUMENTATION





Priority 2: COMMUNICATE





Priority 3: INVOLVE





PRIORITY 4:  SUPPORT





Remember:


To monitor for ongoing long term conditions related symptoms, e.g. Parkinson’s Disease, glycaemic control, heart failure and take steps to manage them.


To look out for swallowing difficulties and review route of medication administration. 


To document the rationale for doses of medication given.


To exclude reversible causes of symptoms.


To document the ABSENCE or PRESENCE of symptoms.


Refer to Palliative Care Pain and Symptom Control Guidelines and the symptom control algorithms within this guidance.


See front page for contact details for specialist palliative care.


Please use syringe pump monitoring form if patient is using syringe pump.


If 2 or more PRN doses are required for symptom control, please highlight to the medical team for review of the syringe pump.








Care Plan 1:  Assessment of and Care Plan for Symptoms Continued





Care Plan 2:  Assessment of and Care Plan for Nutrition and Hydration


Have you considered the following:


Risk assessment for feeding at risk.


The position needed to aid oral intake for as long as the person is able/desires.


Consider providing flavours that the patient enjoys.





Remember:


To exclude reversible causes of reduced oral intake e.g. swallowing difficulties/sore mouth.


To respect the dying person’s wish to eat and drink even at risk of aspiration. Refer to the Eat and drink at risk policy.


To encourage and support the family to assist with feeding/drinking and mouth care if they so wish.


Consider the plan if the patient has clinically assisted hydration and nutrition (e.g. PEG feeding).


To review nutrition and hydration each shift.


Please provide mouthcare as per the mouthcare policy.





Care Plan 2:  Assessment of and Care Plan for Nutrition and Hydration Continued





Remember:


To complete a moving and handling assessment if needed.  If there is pain on movement be proactive in offering analgesic’s before care.


That family may want to participate in providing care. 


That position change is crucial for pressure ulcer prevention and also to counteract stiffness.  Please position change according to care plan in use.  Remember symptom control management may be used for patient comfort.


To ensure that the dying person’s favourite products are used.





Care Plan 3:  Assessment of and Care Plan for Personal Care


Consider:


Personal hygiene – including hair, nails, eyes and shaving


Elimination needs


Maintaining skin integrity


Environment





Care Plan 3:  Assessment of and Care Plan for Personal Care, Continued














Care Plan 4:  Assessment of and Care Plan for Spiritual Psychological and Emotional Needs


You should consider the following:


Are there any non-verbal signs of low mood?


Are any verbal cues about fears/anxiety given?


Are there any ongoing concerns for patients or those close to them?





Prompt Questions


‘How are you feeling today?’


‘Is there anything that normally helps you to cope at difficult times?’


‘Is there anyone that you feel you need to see?’


What matters most to you today?


‘Would it be helpful for you to talk to a chaplain or a leader from your community?”











Care Plan 4:  Assessment of and Care Plan for Psychological and Emotional Needs continued





Care Plan 5:  Assessment of and Care Plan for needs of family, carers and those close to the dying person.


Have you considered the following:


Is there evidence of low mood or anxiety?


Are there religious and spiritual needs for the family?


Would they wish to participate in care?


What physical needs do the family have?





Remember:


To take time to talk to family.


To listen to and acknowledge concerns or fears and document these.


To think about comfort needs, e.g. drinks, food, rest, toilet, parking.











Care Plan 5:  Assessment of and Care Plan for needs of family, carers and those close to the dying person continued.
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